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PLEASE READ: THIS DOCUMENT CONTAINS INFORMATION
ABOUT THE DRUGS WE COVER IN THIS PLAN

This formulary was updated on 05/14/2024. For more recent information or other questions, please contact
BlueRx (PDP) Member Services at 1-800-327-3998 (AL) /1-888-311-7508 (TN) or, for TTY users, 711,
Monday - Friday, 8 a.m. — 8 p.m. CST. From October 1 to March 31, the hours of operation are Monday -
Sunday, 8 a.m. -8 p.m. CST. You may be required to leave a message for calls made after hours, weekends
and holidays. Calls will be returned the next business day, or visit www.bluerxalatenn.com.

Important Message About What You Pay for Vaccines - Our plan covers most Part D vaccines at no
cost to you. Call Member Services for more information.

Important Message About What You Pay for Insulin - You won’t pay more than $35 for a one-month
supply of each insulin product covered by our plan, no matter what cost-sharing tier it's on.
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This information is not a complete description of benefits. Contact the plan for more information.
Limitations, copayments, and restrictions may apply.
Benefits and/or co-payments/co-insurance may change on January 1 of each year.

The formulary and pharmacy network may change at any time. You will receive notice when necessary.
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Notice of Nondiscrimination

Blue Cross and Blue Shield of Alabama, an independent licensee of the Blue Cross and Blue Shield
Association, complies with applicable Federal civil rights laws and does not discriminate on the basis
of race, color, national origin, age, disability, or sex. We do not exclude people or treat them differently
because of race, color, national origin, age, disability, or sex.

Blue Cross and Blue Shield of Alabama:

* Provides free aids and services to people with disabilities to communicate effectively with us, such
as qualified sign language interpreters and written information in other formats (large print, audio,
accessible electronic formats, other formats)

* Provides free language services to people whose primary language is not English, such as
qualified interpreters and information written in other languages

If you need these services, contact our 1557 Compliance Coordinator. If you believe that we have failed

to provide these services or discriminated in another way on the basis of race, color, national origin, age,
disability, or sex, you can file a grievance in person or by mail, fax, or email at: Blue Cross and Blue Shield
of Alabama, Compliance Office, 450 Riverchase Parkway East, Birmingham, Alabama 35244, Attn: 1557
Compliance Coordinator, 1-855-630-6823 (TTY: 711), 1-205-220-2984 (fax), 1557 Grievance@bcbsal.org
(email). If you need help filing a grievance, our 1557 Compliance Coordinator is available to help you.

You can also file a civil rights complaint with the U.S. Department of Health and Human Services,

Office for Civil Rights, electronically through the Office for Civil Rights Complaint Portal, available at
https://ocrportal.hhs.gov/ocr/portal/lobby.jsf, or by mail or phone at: U.S. Department of Health and Human
Services, 200 Independence Avenue, SW, Room 509F, HHH Building, Washington, D.C. 20201, 1-800-368-
1019, 1-800-537-7697 (TDD). Complaint forms are available at http://www.hhs.gov/ocr/office/file/index.html.

English: We have free interpreter services to answer any questions you may have about our health or
drug plan. To get an interpreter, just call us at 1-855-216-3144 (TTY: 711). Someone who speaks English
can help you. This is a free service.

Spanish: Tenemos servicios de intérprete sin costo alguno para responder cualquier pregunta que pueda
tener sobre nuestro plan de salud o medicamentos. Para hablar con un intérprete, por favor llame al
1-855-216-3144 (TTY: 711). Alguien que hable espafiol le podra ayudar. Este es un servicio gratuito.

Chinese Mandarin: FA 2L 0 B2 IBNIEIRSS |, TEBh B AR 8 o6 T BE e 25 W R RS HAT AT B A, AN SR I FE It
FHPEARSS | 1HEEE 1-855-216-3144 (TTY: 711), BAMWH X TIENRBREEE, X2 IRk,

Chinese Cantonese: f&¥ MY FEE &Y (RIZATREF A BER |, UL TR AR B ROBIRE IRE5. R
MR, #HEE 1-855-216-3144 (TTY: 711), FHMAEHXHIABREEHERERY), & 2 —HRERB,

Tagalog: Mayroon kaming libreng serbisyo sa pagsasaling-wika upang masagot ang anumang mga
katanungan ninyo hinggil sa aming planong pangkalusugan o panggamot. Upang makakuha ng
tagasaling-wika, tawagan lamang kami sa 1-855-216-3144 (TTY: 711). Maaari kayong tulungan ng isang
nakakapagsalita ng Tagalog. Ito ay libreng serbisyo.

French: Nous proposons des services gratuits d'interprétation pour répondre a toutes vos questions
relatives a notre régime de santé ou d'assurance-médicaments. Pour accéder au service d'interprétation,
il vous suffit de nous appeler au 1-855-216-3144 (TTY: 711). Un interlocuteur parlant Frangais pourra vous
aider. Ce service est gratuit.
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Vietnamese: Chung t6i ¢6 dich vu thdng dich mién phi dé tra I&i cac cau hdi vé chwong sirc khde va
chwong trinh thuéc men. Néu qui vi can thong dich vién xin goi 1-855-216-3144 (TTY: 711) s€ c6 nhan vién
noi tieng Viét giup d& qui vi. Pay la dich vu mién phi .

German: Unser kostenloser Dolmetscherservice beantwortet lhren Fragen zu unserem Gesundheits- und

Arzneimittelplan. Unsere Dolmetscher erreichen Sie unter 1-855-216-3144 (TTY: 711). Man wird Ihnen dort
auf Deutsch weiterhelfen. Dieser Service ist kostenlos.

Korean: GAME 9|8 Y E& ofFF HYof ¢t A& gl =8t 78 59 AH|AE AlgskaL
A&5UTH B AH|AE o] &5t H A3} 1-855-216-3144 (TTY: 711) 102 FoJ5] FAA| 2. gH2o] & 5l=
H3AE ok =Y AdYrt o] MEjAE REE SFEYT

Russian: Ecnv y Bac BO3HWKHYT BONPOCbI OTHOCUTENbHO CTPaxXoBOro U MeaMKaMeHTHOro nnaxa, bl
MOXeTe BOCMONb30BaTbCA HalIMMK BecnnaTHbIMK yCcryramy nepeBogvmkoB. YTobbl BOCNONb30BaTbCA
ycrnyramu rnepeBofyuka, no3BoHUTe Ham no ternedoHy 1-855-216-3144 (TTY: 711). Bam okaxeT nomMmoLb
COTPYAHWK, KOTOPbIN rOBOPUT No-pyccku. [laHHas ycnyra 6ecnnatHas.

oxia Gle Jpemnll Lpal dypa¥) Jyan o danally 31a ALkl (ol e DD silaal) (o5 i) pa il cilard 28 Ll :Arabic
Aalae Radd ol line Loy Gy el Giady Le Qe o g 1-855-216-3144 (TTY: 711) e Ly DLVl s 5 e Gl (5558

Hindi: AR WY g1 &4l B! ol & aR H 370 fbd] Ht Uy & Sard ¢ o ot gHR UMy goed gHIian
JITY IUAS €. T GUTIAT UTd B & folE, S §H 1-855-216-3144 (TTY: 711) W B HY. BIs Afad oif
fg=a! STl § 3BT UGG HR Udhdl §. I8 U G0 IdT 5.

Italian: E disponibile un servizio di interpretariato gratuito per rispondere a eventuali domande sul nostro
piano sanitario e farmaceutico. Per un interprete, contattare il numero 1-855-216-3144 (TTY: 711). Un nostro
incaricato che parla Italianovi fornira I'assistenza necessaria. E un servizio gratuito.

Portuguese: Dispomos de servigos de interpretagao gratuitos para responder a qualquer questao que
tenha acerca do nosso plano de saude ou de medicagao. Para obter um intérprete, contacte-nos através do
numero 1-855-216-3144 (TTY: 711). Ira encontrar alguém que fale o idioma Portugués para o ajudar.

Este servigco é gratuito.

French Creole: Nou genyen sévis entépret gratis pou reponn tout kesyon ou ta genyen konsénan plan
medikal oswa dwdg nou an. Pou jwenn yon entépreét, jis rele nou nan 1-855-216-3144 (TTY: 711).
Yon moun ki pale Kreyol kapab ede w. Sa a se yon sevis ki gratis.

Polish: Umozliwiamy bezptatne skorzystanie z ustug ttumacza ustnego, ktéry pomoze w uzyskaniu
odpowiedzi na temat planu zdrowotnego lub dawkowania lekéw. Aby skorzysta¢ z pomocy ttumacza
znajgcego jezyk polski, nalezy zadzwoni¢ pod numer 1-855-216-3144 (TTY: 711). Ta ustuga jest bezptatna.

Japanese: 2t DR R Y 35 W3 75 T2 2 EMICBEZ T 5720 12 ER DR — 2

DHYETTXNET, W% AR SI12IE, 1-855-216-3144 (TTY: 71) ICBEFEL 2 XV, HARFEZ GG T
N B PV LET, SRR O — LR TT,
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Note to existing members: This formulary has changed since last year. Please review this document to make
sure that it still contains the drugs you take.

When this drug list (formulary) refers to “we,” “us”, or “our,” it means Blue Cross and Blue Shield of
Alabama and UTIC Insurance Company. When it refers to “plan” or “our plan,” it means BlueRx (PDP).

This document includes a list of the drugs (formulary) for our plan which is current as of May 01, 2024. For an
updated formulary, please contact us. Our contact information, along with the date we last updated the
formulary, appears on the front and back cover pages.

You must generally use network pharmacies to use your prescription drug benefit. Benefits, formulary,
pharmacy network, and/or copayments/coinsurance may change on January 1, 2025, and from time to time
during the year.

What is the BlueRx Formulary?

A formulary is a list of covered drugs selected by BlueRx in consultation with a team of health care providers,
which represents the prescription therapies believed to be a necessary part of a quality treatment program.
BlueRx will generally cover the drugs listed in our formulary as long as the drug is medically necessary, the
prescription is filled at a BlueRx network pharmacy, and other plan rules are followed. For more information on
how to fill your prescriptions, please review your Evidence of Coverage.

Can the Formulary (drug list) change?

Most changes in drug coverage happen on January 1, but we may add or remove drugs on the Drug List during
the year, move them to different cost-sharing tiers, or add new restrictions. We must follow the Medicare rules
in making these changes.

Changes that can affect you this year: In the below cases, you will be affected by coverage changes during the
year:

® New generic drugs. We may immediately remove a brand-name drug on our Drug List if we are
replacing it with a new generic drug that will appear on the same or lower cost-sharing tier and with the
same or fewer restrictions. Also, when adding the new generic drug, we may decide to keep the brand-
name drug on our Drug List, but immediately move it to a different cost-sharing tier or add new
restrictions. If you are currently taking that brand-name drug, we may not tell you in advance before we
make that change, but we will later provide you with information about the specific change(s) we have
made.

o If we make such a change, you or your prescriber can ask us to make an exception and continue to
cover the brand-name drug for you. The notice we provide you will also include information on
how to request an exception, and you can find information in the section below titled “How do I
request an exception to the BlueRx Formulary?”

¢ Drugs removed from the market. If the Food and Drug Administration deems a drug on our formulary
to be unsafe or the drug’s manufacturer removes the drug from the market, we will immediately remove
the drug from our formulary and provide notice to members who take the drug.

e Other changes. We may make other changes that affect members currently taking a drug. For instance,
we may add a generic drug that is not new to the market to replace a brand-name drug currently on the
formulary, or add new restrictions to the brand-name drug or move it to a different cost-sharing tier or
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both. Or we may make changes based on new clinical guidelines. If we remove drugs from our formulary,
or add prior authorization, quantity limits and/or step therapy restrictions on a drug or move a drug to a
higher cost-sharing tier, we must notify affected members of the change at least 30 days before the change
becomes effective, or at the time the member requests a refill of the drug, at which time the member will
receive a 30-day supply of the drug.

o If we make these other changes, you or your prescriber can ask us to make an exception and
continue to cover the brand-name drug for you. The notice we provide you will also include
information on how to request an exception, and you can also find information in the section below
entitled “How do I request an exception to the BlueRx’s Formulary?”

Changes that will not affect you if you are currently taking the drug. Generally, if you are taking a drug on
our 2024 formulary that was covered at the beginning of the year, we will not discontinue or reduce coverage of
the drug during the 2024 coverage year except as described above. This means these drugs will remain available
at the same cost-sharing and with no new restrictions for those members taking them for the remainder of the
coverage year. You will not get direct notice this year about changes that do not affect you. However, on
January 1 of the next year, such changes would affect you, and it is important to check the Drug List for the new
benefit year for any changes to drugs.

The enclosed formulary is current as of May 01, 2024. To get updated information about the drugs covered by
BlueRx please contact us. Our contact information appears on the front and back cover pages. In the event that
BlueRx makes a non-maintenance change to the formulary, such as removing a drug from our formulary, or
adding prior authorizations, quantity limits and/or step therapy restrictions to a drug, or changing a tiered cost-
sharing status, BlueRx will mail a written notice at least 60 days prior to the change becoming effective. Please
keep this notice with your formulary.

How do I use the Formulary?
There are two ways to find your drug within the formulary:

Medical Condition

The formulary begins on page 1. The drugs in this formulary are grouped into categories depending on the type
of medical conditions that they are used to treat. For example, drugs used to treat a heart condition are listed
under the category, Cardiovascular Agents. If you know what your drug is used for, look for the category name
in the list that begins on page 1. Then look under the category name for your drug.

Alphabetical Listing

If you are not sure what category to look under, you should look for your drug in the Index that begins on

page 103. The Index provides an alphabetical list of all of the drugs included in this document. Both brand-name
drugs and generic drugs are listed in the Index. Look in the Index and find your drug. Next to your drug, you
will see the page number where you can find coverage information. Turn to the page listed in the Index and find
the name of your drug in the first column of the list.

What are generic drugs?

BlueRx covers both brand-name drugs and generic drugs. A generic drug is approved by the FDA as having the
same active ingredient as the brand-name drug. Generally, generic drugs cost less than brand-name drugs.
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Are there any restrictions on my coverage?

Some covered drugs may have additional requirements or limits on coverage. These requirements and limits
may include:

¢ Prior Authorization: BlueRx requires you or your physician to get prior authorization for certain drugs.
This means that you will need to get approval from BlueRx before you fill your prescriptions. If you don’t
get approval, BlueRx may not cover the drug.

¢ Quantity Limits: For certain drugs, BlueRx limits the amount of the drug that BlueRx will cover. For
example, BlueRx provides 60 tablets/30 days per prescription for losartan 25 mg. This may be in addition
to a standard one-month or three-month supply.

e Step Therapy: In some cases, BlueRx requires you to first try certain drugs to treat your medical
condition before we will cover another drug for that condition. For example, if Drug A and Drug B both
treat your medical condition, BlueRx may not cover Drug B unless you try Drug A first. If Drug A does
not work for you, BlueRx will then cover Drug B.

You can find out if your drug has any additional requirements or limits by looking in the formulary that begins
on page 1. You can also get more information about the restrictions applied to specific covered drugs by visiting
our website. We have posted online documents that explain our prior authorization and step therapy restrictions.
You may also ask us to send you a copy. Our contact information, along with the date we last updated the
formulary, appears on the front and back cover pages.

You can ask us to make an exception to these restrictions or limits or for a list of other, similar drugs that may
treat your health condition. See the section, “How do I request an exception to the BlueRx’s formulary?” on
page iii for information about how to request an exception.

What if my drug is not on the Formulary?

If your drug is not included in this formulary (list of covered drugs), you should first contact Member Services
and ask if your drug is covered.

If you learn that BlueRx does not cover your drug, you have two options:

® You can ask Member Services for a list of similar drugs that are covered by BlueRx. When you receive
the list, show it to your doctor and ask them to prescribe a similar drug that is covered by BlueRx.

® You can ask BlueRx to make an exception and cover your drug. See below for information about how to
request an exception.

How do I request an exception to the BlueRx’s Formulary?

You can ask BlueRx to make an exception to our coverage rules. There are several types of exceptions that you
can ask us to make.

® You can ask us to cover a drug even if it is not on our formulary. If approved, this drug will be covered at
a pre-determined cost-sharing level, and you would not be able to ask us to provide the drug at a lower
cost-sharing level.

® You cannot ask us to change the cost-sharing tier for any drug in Cost-Sharing Tier 1 - Preferred Generic,
Cost-Sharing Tier 3 - Preferred Brand, and Cost-Sharing Tier 5 - Specialty Tier.

ii
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® You can ask us to waive coverage restrictions or limits on your drug. For example, for certain drugs,
BlueRx limits the amount of the drug that we will cover. If your drug has a quantity limit, you can ask us
to waive the limit and cover a greater amount.

Generally, BlueRx will only approve your request for an exception if the alternative drugs included on the
plan’s formulary, the lower cost-sharing drug or additional utilization restrictions would not be as effective in
treating your condition and/or would cause you to have adverse medical effects.

You should contact us to ask us for an initial coverage decision for a formulary, tier or utilization restriction
exception. When you request a formulary, tier or utilization restriction exception you should submit a
statement from your prescriber or physician supporting your request. Generally, we must make our
decision within 72 hours of getting your prescriber’s supporting statement. You can request an expedited (fast)
exception if you or your doctor believe that your health could be seriously harmed by waiting up to 72 hours for
a decision. If your request to expedite is granted, we must give you a decision no later than 24 hours after we get
a supporting statement from your doctor or other prescriber.

What do I do before I can talk to my doctor about changing my drugs or requesting an
exception?

As a new or continuing member in our plan you may be taking drugs that are not on our formulary. Or, you may
be taking a drug that is on our formulary but your ability to get it is limited. For example, you may need a prior
authorization from us before you can fill your prescription. You should talk to your doctor to decide if you
should switch to an appropriate drug that we cover or request a formulary exception so that we will cover the
drug you take. While you talk to your doctor to determine the right course of action for you, we may cover your
drug in certain cases during the first 90 days you are a member of our plan.

For each of your drugs that is not on our formulary or if your ability to get your drugs is limited, we will cover a
temporary 30-day supply. If your prescription is written for fewer days, we’ll allow refills to provide up to a
maximum 30-day supply of medication. After your first 30-day supply, we will not pay for these drugs, even if
you have been a member of the plan less than 90 days.

If you are a resident of a long-term care facility and you need a drug that is not on our formulary or if your
ability to get your drugs is limited, but you are past the first 90 days of membership in our plan, we will cover a
31-day emergency supply of that drug while you pursue a formulary exception.

In addition to circumstances impacting new members who may enter a plan with a medication list that contains
non-formulary Part D drugs, other circumstances exist in which unplanned transitions for current members
could arise and in which prescribed drug regimens may not be on the Plan Sponsor’s formulary. These
circumstances usually involve level of care changes in which a member is changing from one treatment setting
to another.

For these unplanned transitions, members and prescribers must avail themselves of the Plan Sponsor’s
exceptions and appeals processes. Coverage determinations are processed and redeterminations are made as
expeditiously as the member’s health condition requires.

In order to prevent a temporary gap in care when a member is discharged to home, members are permitted to
have a full outpatient supply available to continue therapy once their limited supply provided at discharge is
exhausted. This outpatient supply is available in advance of discharge from a Part A stay.
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When a member is admitted to or discharged from a long-term care facility, and does not have access to the
remainder of the previously dispensed prescription, a one-time override of the “refill too soon” edits is
processed for each medication which would be impacted due to a member being admitted to or discharged from
a long-term care facility. Early refill edits are not used to limit appropriate and necessary access to a member’s
Part D benefit, and such members are allowed to access a refill upon admission or discharge.

For more information

For more detailed information about your BlueRx prescription drug coverage, please review your Evidence of
Coverage and other plan materials.

If you have questions about BlueRx, please contact us. Our contact information, along with the date we last
updated the formulary, appears on the front and back cover pages.

If you have general questions about Medicare prescription drug coverage, please call Medicare at
1-800-MEDICARE (1-800-633-4227) 24 hours a day/7 days a week. TTY users should call 1-877-486-2048.
Or, visit http://www.medicare.gov.

BlueRx Formulary

The formulary that begins on page 1 provides coverage information about the drugs covered by BlueRx. If you
have trouble finding your drug in the list, turn to the Index that begins on page 103.

The first column of the chart lists the drug name. Brand-name drugs are capitalized (e.g., LANTUS) and generic
drugs are listed in lower-case italics (e.g., metformin).

The information in the Requirements/Limits column tells you if BlueRx has any special requirements for
coverage of your drug.

Contact your plan for details.

Drug Name Drug Tier Requirements/Limits

Column 1, the Drug Name column, provides information such as drug name and if the drug is BRAND or
generic.

Column 2, the Drug Tier column, provides information on which of the 5 tiers the drug has been assigned.
Member cost-sharing is based on drug tier assignment, day supply, and pharmacy selected.

Tier 1 = Preferred Generic

Tier 2 = Generic

Tier 3 = Preferred Brand

Tier 4 = Non-Preferred Drug

Tier 5 = Specialty
Column 3, the Requirements/Limits columns, indicates if a drug has any additional requirements or limits under
Utilization Management including Prior Authorization, Quantity Limits, and Step Therapy.

BD = Drugs that may be covered under Medicare Part B or Part D depending on the circumstance. These
drugs require prior authorization to determine coverage under Part B or Part D. Information may need to be
provided that describes the use or the place where the drug is received to determine coverage.
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PA = Prior Authorization
QL = Quantity Limits
ST = Step Therapy

* = Limited Distribution Drug. This prescription may be available only at certain pharmacies. For more
information consult your Pharmacy Directory or call Member Services at 1-800-327-3998

(AL) /1-888-311-7508 (TN) (TTY users 711), Monday - Friday, 8 a.m. — 8 p.m. CST. From October 1 to
March 31, the hours of operation are Monday - Sunday, 8 a.m. — 8 p.m. CST. You may be required to leave
a message for calls made after hours, weekends and holidays. Calls will be returned the next business day.

# = High Risk Medication (HRM). Medicine that may be unsafe in patients greater than 65 years of age. Our
formulary does include coverage for some of these drugs, but alternatives may be found in lower co-pay
tiers. Please discuss with your doctor if there are alternatives to these medications that would be appropriate
for you to use.

T = Split-Fill (partial day supply); use for high-cost medications if new or change in therapy due to potential
side effects.

<= This Medicare drug plan offers Paxlovid for $0 through a patient assistance program.

Generally, we will cover your prescriptions only if they are filled at one of our network pharmacies. Some of
our network pharmacies are also preferred. You may go to either preferred cost-sharing pharmacies or standard
cost-sharing pharmacies to receive your covered prescription drugs. Your costs will typically be less at preferred
pharmacies.

Vi
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The table below describes your share of the cost for BlueRx Enhanced Plus when you get a covered Part D
prescription drug for a one-month (30-day) supply at a Preferred Cost-Sharing Pharmacy, a one-month (30-day)
supply at a Preferred Mail-Order Pharmacy, a long-term (90-day) supply from a Preferred Cost-Sharing
Pharmacy or a long-term (90-day) supply from a Preferred Mail-Order Pharmacy on all covered Part D Drugs
on Tier 3, Tier 4 and Tier 5.

One-month (30-day)
supply (or less) at a

One-month (30-day)
supply (or less) at a

Long-Term (90-day)

Long-Term (90-day)

Brand

Drug Tiers Preferred Preferred Sup Igz:g Sahl;iielferred Supp i\}/II:itl zz)l;fieef;erred
Cost-Sharing Mail Order Pharmac £ Pharmac
Pharmacy Pharmacy Y y
Tier 1 Preferred
Generic $2 copay $2 copay $4 copay $4 copay
Tier 2 Generic $10 copay $10 copay $20 copay $20 copay
Tier 3 Preferred $40 copay $40 copay $80 copay $80 copay

Tier 4 Non-
Preferred Drug*

29% coinsurance

29% coinsurance

29% coinsurance

29% coinsurance

Tier 5 Specialty™

33% coinsurance

33% coinsurance

33% coinsurance

33% coinsurance

*Note: Tiers 4 and 5 — have coinsurance applied and do not have a reduced copay for drugs purchased at a Mail-
Order or Preferred Pharmacy.
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The table below describes your share of the cost for BlueRx Enhanced Plus when you get a covered Part D
prescription drug for a one-month (30-day) supply at a Standard Cost-Sharing Pharmacy, a one-month (30-day)
supply at a Standard Mail-Order Pharmacy, a one-month (31-day) supply at a Long-Term Care Pharmacy, a
long-term (90-day) supply from a Standard Cost-Sharing Pharmacy or a long-term (90-day) supply from a
Standard Mail-Order Pharmacy on all covered Part D Drugs on Tier 3, Tier 4 and Tier 5.

One-month (30- = One-month (30- OnesmontlG12|| Long: Termi(902
day) supply (or | day) supply (or Long-Term (90-
day) supply (or | day) supply at a
Drug Tiers o) il ) i less) ata Long- | Standard Cost- YT L
Standard Standard Term Care Sharin Standard Mail
Cost-Sharing Mail Order & Order Pharmacy
Pharmacy Pharmacy
Pharmacy Pharmacy

Tier 1
Preferred $9 copay $9 copay $9 copay $27 copay $18 copay
Generic
Tier 2 $17 copa $17 copa $17 copa $51 copa $34 copa
Generic pay pay pay pay pay
Tier 3
Preferred $47 copay $47 copay $47 copay $141 copay $94 copay
Brand
Tier 4
Non-Preferred | 34% coinsurance | 34% coinsurance | 34% coinsurance | 34% coinsurance | 34% coinsurance
Drug*
g[l)eercisal ty* 33% coinsurance | 33% coinsurance | 33% coinsurance | 33% coinsurance | 33% coinsurance

*Note: Tiers 4 and 5 — have coinsurance applied and do not have a reduced copay for drugs purchased at a Mail-
Order or Preferred Pharmacy.

May 2024

viii




An Abbreviations Key for prescription drug dosages is provided below as a quick reference for our list of
formulary drugs beginning on page 1.

Prescription Drug Dosage Restrictions Abbreviations Key
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KEY KEY
act actuation gm gram
ad adsorbed gu genitourinary
adjuv adjuvant hr hour
aepb aerosol powder blister im intramuscular
aer, aers, aero aerosol inh, inhal inhalation
afib/afl atrial fibrillation/atrial inj injection
flutter ir index of reactivity
app applicator iv intravenous
ba, breath act, breath breath activated 1 liter
activ .
- - — |la long acting
bau bioequivalent allergy unit ; ;
If, Ifu flocculation units
cap, caps capsules : ; -
- lipo lipophilic
cart cartridge . .
- - liq, liqd liquid
cd continuous delivery - -
maint maintenance
chew tab chewable tablets 5
mcg microgram
conc concentrate U
- - - meq milliequivalent
conj conjugate, conjugated -
mg milligram
cper controlled release capsule : ;
misc miscellaneous
crm cream S
ml milliliter
crys crystals — ;
mu million units
deter deterrent
— — — : nebu nebules
disint, disintegr disintegrating -
oc oral contraceptive
dr delayed-release - :
- oint omtment
ec enteric coated -
- omy outer membrane vesicles
el, elu enzyme-linked hth hthalmi
immunosorbent assay op, opht ophthalmic
emul emulsion osm osmotic
er, extend-release, extended-release pah E‘ﬂm"na‘? arterial
extended, extended rel ypertension
ext extract pak pack
glob, ig immunoglubulin pf preservative-free
pfu plaque forming units
iX
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pmdd premenstrual dysphoric syr syringe
disorder tab, tabs tablets

pow, powd powder ther controlled release tablet
pref, prefill prefilled tbdp dispersible tablet
pttw patch twice weekly tbec enteric coated tablet
ptwk patch weekly tbpk tablet pack
recomb recombinant td transdermal
refrig refrigerate ther therapy
sl sublingual tl translingual
sol, soln solution unt, ut unit
sqem square centimeter va vaginal
supp, suppos suppositories vac, vace vaccine
sus, susp suspension
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Drug Name

Drug Tier

Requirements/Limits

_

acetaminophen w/ codeine soln 120-12 mg/5ml

QL (2700 mis/30 days)

acetaminophen w/ codeine tab 300-15 mg QL (360 tablets/30 days)
acetaminophen w/ codeine tab 300-30 mg QL (360 tablets/30 days)
acetaminophen w/ codeine tab 300-60 mg QL (180 tablets/30 days)
butalbital-acetaminophen tab 50-325 mg# QL (180 tablets/30 days)

butalbital-acetaminophen-caffeine cap 50-300-40 mg#

QL (180 capsules/30 days)

butalbital-acetaminophen-caffeine cap 50-325-40 mg#

QL (180 capsules/30 days)

butalbital-acetaminophen-caffeine tab 50-325-40 mg#

QL (180 tablets/30 days)

butalbital-aspirin-caffeine cap 50-325-40 mg#

QL (180 capsules/30 days)

butorphanol tartrate nasal soln 10 mg/ml

QL (48 mls/30 days)

celecoxib cap 50 mg

QL (60 capsules/30 days)

celecoxib cap 100 mg

60 capsules/30 days)

celecoxib cap 200 mg

celecoxib cap 400 mg

QL (
QL (60 capsules/30 days)
QL (30 capsules/30 days)

CODEINE SULFATE - codeine sulfate tab 15 mg QL (180 tablets/30 days)
CODEINE SULFATE - codeine sulfate tab 60 mg QL (180 tablets/30 days)
codeine sulfate tab 30 mg QL (180 tablets/30 days)
diclofenac potassium tab 50 mg QL (120 tablets/30 days)

diclofenac sodium gel 1% (1.16% diethylamine equiv)

diclofenac sodium tab delayed release 25 mg

QL (240 tablets/30 days)

diclofenac sodium tab delayed release 50 mg

QL (120 tablets/30 days)

diclofenac sodium tab delayed release 75 mg

QL (60 tablets/30 days)

diclofenac sodium tab er 24hr 100 mg

QL (60 tablets/30 days)

diclofenac w/ misoprostol tab delayed release 50-0.2 mg

QL (120 tablets/30 days)

diclofenac w/ misoprostol tab delayed release 75-0.2 mg

QL (90 tablets/30 days)

etodolac cap 200 mg

QL (150 capsules/30 days)

etodolac cap 300 mg

QL (90 capsules/30 days)

etodolac tab er 24hr 400 mg

QL (60 tablets/30 days)

etodolac tab er 24hr 500 mg

60 tablets/30 days)

etodolac tab er 24hr 600 mg

etodolac tab 400 mg

QL (
QL (30 tablets/30 days)
QL (60 tablets/30 days)

etodolac tab 500 mg

QL (60 tablets/30 days)

fentanyl citrate lozenge on a handle 200 mcg

PA, QL (120 lozenges/30 days)

fentanyl citrate lozenge on a handle 400 mcg

PA, QL (120 lozenges/30 days)

fentanyl citrate lozenge on a handle 600 mcg

PA, QL (120 lozenges/30 days)

fentanyl citrate lozenge on a handle 800 mcg

PA, QL (120 lozenges/30 days)

fentanyl citrate lozenge on a handle 1200 mcg
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PA, QL (120 lozenges/30 days)

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of

this table.
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Drug Name Drug Tier Requirements/Limits

fentanyl citrate lozenge on a handle 1600 mcg PA, QL (120 lozenges/30 days)

fentanyl td patch 72hr 12 mcg/hr PA, QL (15 patches/30 days)

fentanyl td patch 72hr 25 mcg/hr PA, QL (15 patches/30 days)

fentanyl td patch 72hr 50 mcg/hr PA, QL (15 patches/30 days)

fentanyl td patch 72hr 75 mcg/hr PA, QL (15 patches/30 days)

fentanyl td patch 72hr 100 mcg/hr PA, QL (15 patches/30 days)

flurbiprofen tab 100 mg QL (90 tablets/30 days)

hydrocodone bitartrate cap er 12hr 10 mg PA, QL (60 capsules/30 days)

hydrocodone bitartrate cap er 12hr 15 mg PA, QL (60 capsules/30 days)

hydrocodone bitartrate cap er 12hr 20 mg PA, QL (60 capsules/30 days)

hydrocodone bitartrate cap er 12hr 30 mg PA, QL (60 capsules/30 days)

hydrocodone bitartrate cap er 12hr 40 mg PA, QL (60 capsules/30 days)

hydrocodone bitartrate cap er 12hr 50 mg PA, QL (60 capsules/30 days)

hydrocodone-acetaminophen soln 7.5-325 mg/15ml QL (2700 mis/30 days)
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hydrocodone-acetaminophen tab 10-325 mg QL (180 tablets/30 days)
hydrocodone-acetaminophen tab 5-300 mg QL (240 tablets/30 days)
hydrocodone-acetaminophen tab 7.5-300 mg QL (180 tablets/30 days)
hydrocodone-acetaminophen tab 5-325 mg QL (240 tablets/30 days)
hydrocodone-acetaminophen tab 7.5-325 mg QL (180 tablets/30 days)
hydrocodone-acetaminophen tab 10-300 mg QL (180 tablets/30 days)
hydrocodone-ibuprofen tab 10-200 mg QL (150 tablets/30 days)
hydrocodone-ibuprofen tab 7.5-200 mg QL (150 tablets/30 days)
HYDROCODONE/IBUPROFEN - hydrocodone-ibuprofen tab QL (150 tablets/30 days)
5-200 mg

hydromorphone hcl inj 2 mg/ml BD
hydromorphone hcl ligd 1 mg/ml| QL (1440 mls/30 days)
hydromorphone hcl preservative free inj 2 mg/ml BD
hydromorphone hcl preservative free inj 10 mg/ml BD

hydromorphone hcl tab 2 mg QL (180 tablets/30 days)

hydromorphone hcl tab 4 mg QL (180 tablets/30 days)

hydromorphone hcl tab 8 mg QL (180 tablets/30 days)

ibuprofen susp 100 mg/5ml

ibuprofen tab 400 mg QL (240 tablets/30 days)

ibuprofen tab 600 mg QL (150 tablets/30 days)

ibuprofen tab 800 mg QL (120 tablets/30 days)

meloxicam tab 7.5 mg QL (60 tablets/30 days)

meloxicam tab 15 mg QL (30 tablets/30 days)

methadone hcl tab 5 mg QL (180 tablets/30 days)
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methadone hcl tab 10 mg QL (360 tablets/30 days)

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
this table.
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Drug Name

Drug Tier
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morphine sulfate oral soln 20 mg/éml

QL (1350 mis/30 days)

morphine sulfate oral soln 10 mg/5ml

QL (2700 mis/30 days)

morphine sulfate oral soln 100 mg/5ml (20 mg/mil)

QL (270 mis/30 days)

morphine sulfate tab er 15 mg

PA, QL (90 tablets/30 days)

morphine sulfate tab er 30 mg

PA, QL (90 tablets/30 days)

morphine sulfate tab er 60 mg

PA, QL (90 tablets/30 days)

morphine sulfate tab er 100 mg

PA, QL (90 tablets/30 days)

morphine sulfate tab er 200 mg

PA, QL (90 tablets/30 days)

morphine sulfate tab 15 mg

QL (360 tablets/30 days)

morphine sulfate tab 30 mg

QL (180 tablets/30 days)

nabumetone tab 500 mg

QL (120 tablets/30 days)

nabumetone tab 750 mg

QL (60 tablets/30 days)

naproxen sodium tab 275 mg

QL (150 tablets/30 days)

naproxen sodium tab 550 mg

QL (90 tablets/30 days)

naproxen susp 125 mg/5ml

QL (1800 mis/30 days)

naproxen tab ec 375 mg

QL (120 tablets/30 days)

naproxen tab ec 500 mg

QL (90 tablets/30 days)

naproxen tab 250 mg

QL (180 tablets/30 days)

naproxen tab 375 mg

QL (120 tablets/30 days)

naproxen tab 500 mg

QL (90 tablets/30 days)

oxaprozin tab 600 mg

QL (90 tablets/30 days)

oxycodone hcl tab 5 mg QL (360 tablets/30 days)
oxycodone hcl tab 10 mg QL (180 tablets/30 days)
oxycodone hcl tab 15 mg QL (180 tablets/30 days)
oxycodone hcl tab 20 mg QL (180 tablets/30 days)
oxycodone hcl tab 30 mg QL (180 tablets/30 days)
oxycodone w/ acetaminophen tab 2.5-325 mg QL (360 tablets/30 days)
oxycodone w/ acetaminophen tab 5-325 mg QL (360 tablets/30 days)
oxycodone w/ acetaminophen tab 7.5-325 mg QL (240 tablets/30 days)

oxycodone w/ acetaminophen tab 10-325 mg

QL (180 tablets/30 days)

piroxicam cap 10 mg

QL (60 capsules/30 days)

piroxicam cap 20 mg

QL (30 capsules/30 days)

sulindac tab 150 mg

QL (60 tablets/30 days)

sulindac tab 200 mg

QL (60 tablets/30 days)

TENCON - butalbital-acetaminophen tab 50-325 mg#

QL (180 tablets/30 days)

tramadol hcl tab er 24hr 100 mg

PA, QL (30 tablets/30 days)

tramadol hcl tab er 24hr 200 mg

PA, QL (30 tablets/30 days)

tramadol hcl tab er 24hr 300 mg
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PA, QL (30 tablets/30 days)

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of

this table.
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tramadol hcl tab 50 mg 2 QL (240 tablets/30 days)
tramadol-acetaminophen tab 37.5-325 mg 3 QL (240 tablets/30 days)

lidocaine hcl laryngotracheal soln 4%

lidocaine hcl soln 4% PA, QL (150 mlis/30 days)

lidocaine hcl viscous soln 2%
lidocaine oint 5%
lidocaine patch 5%

PA, QL (100 grams/30 days)
PA, QL (90 patches/30 days)
lidocaine-prilocaine cream 2.5-2.5% PA, QL (60 grams/30 days)
ZTLIDO - lidocaine patch 1.8% (36 mg) PA, QL (90 patches/30 days)

Anti-Addiction/Substance Abuse Treatment Agents

acamprosate calcium tab delayed release 333 mg
buprenorphine hcl sl tab 2 mg
buprenorphine hcl sl tab 8 mg

BlIWOIABIDNIDNIDN

QL (90 tablets/30 days)
QL (90 tablets/30 days)
QL (120 films/30 days)
QL (60 films/30 days)
QL (60 films/30 days)
QL (60 films/30 days)
QL (120 tablets/30 days)
QL (90 tablets/30 days)

buprenorphine hcl-naloxone hcl sl film 2-0.5 mg

buprenorphine hcl-naloxone hcl sl film 4-1 mg

buprenorphine hcl-naloxone hcl sl film 8-2 mg
buprenorphine hcl-naloxone hcl sl film 12-3 mg
buprenorphine hcl-naloxone hcl sl tab 2-0.5 mg
buprenorphine hcl-naloxone hcl sl tab 8-2 mg

bupropion hcl (smoking deterrent) tab er 12hr 150 mg

disulfiram tab 250 mg

disulfiram tab 500 mg

KLOXXADO - naloxone hcl nasal spray 8 mg/0.1ml
naloxone hcl inj 0.4 mg/ml|

naloxone hcl inj 4 mg/10ml

naloxone hcl nasal spray 4 mg/0.1ml

naloxone hcl soln cartridge 0.4 mg/ml|

naloxone hcl soln prefilled syringe 2 mg/2ml
naltrexone hcl tab 50 mg

NICOTROL INHALER - nicotine inhaler system 10 mg (4 mg
delivered)

NICOTROL NS - nicotine nasal spray 10 mg/ml (0.5 mg/spray)
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varenicline tartrate tab 11 x 0.5 mg & 42 x 1 mg start pack

varenicline tartrate tab 0.5 mg
varenicline tartrate tab 1 mg

VIVITROL - naltrexone for im extended release susp 380 mg
Antibacterials
amikacin sulfate inj 500 mg/2ml (250 mg/ml) 4

DWW W[

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
this table.
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Drug Name

Drug Tier
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amikacin sulfate inj 1 gm/4ml (250 mg/mi)

amoxicillin (trihydrate) cap 250 mg

amoxicillin (trihydrate) cap 500 mg

amoxicillin (trihydrate) chew tab 125 mg

amoxicillin (trihydrate) chew tab 250 mg

amoxicillin (trihydrate) for susp 125 mg/5ml

amoxicillin (trihydrate) for susp 200 mg/5ml

amoxicillin (trihydrate) for susp 250 mg/5ml

amoxicillin (trihydrate) for susp 400 mg/5ml|

amoxicillin (trihydrate) tab 500 mg

amoxicillin (trihydrate) tab 8756 mg

amoxicillin & k clavulanate chew tab 200-28.5 mg

amoxicillin & k clavulanate chew tab 400-57 mg

amoxicillin & k clavulanate for susp 200-28.5 mg/5ml

amoxicillin & k clavulanate for susp 250-62.5 mg/bml

amoxicillin & k clavulanate for susp 400-57 mg/5ml

amoxicillin & k clavulanate for susp 600-42.9 mg/5ml

amoxicillin & k clavulanate tab 250-125 mg

amoxicillin & k clavulanate tab 500-125 mg

amoxicillin & k clavulanate tab 875-125 mg

AMOXICILLIN/CLAVULANATE POTASSIUM ER - amoxicillin & k

clavulanate tab er 12hr 1000-62.5 mg
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ampicillin & sulbactam sodium for inj 3 (2-1) gm

ampicillin & sulbactam sodium for iv soln 3 (2-1) gm

ampicillin cap 500 mg

ampicillin sodium for inj 250 mg

ampicillin sodium for inj 500 mg

ampicillin sodium for inj 1 gm

ampicillin sodium for inj 2 gm

ampicillin sodium for iv soln 1 gm

ampicillin sodium for iv soln 2 gm

ampicillin sodium for iv soln 10 gm

AZITHROMYCIN - azithromycin powd pack for susp 1 gm

azithromycin for susp 100 mg/5ml

azithromycin for susp 200 mg/bml

azithromycin iv for soln 500 mg

azithromycin tab 250 mg

azithromycin tab 500 mg

azithromycin tab 600 mg
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You can find information on what the symbols and abbreviations on this table mean by going to the beginning of

this table.
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Drug Name Drug Tier Requirements/Limits
aztreonam for inj 1 gm 4
BICILLIN L-A - penicillin g benzathine im susp pref syr 600000 unit/ 4
ml
BICILLIN L-A - penicillin g benzathine im susp pref syr 2400000 4
unit/4ml
BICILLIN L-A - penicillin g benzathine im susp pref syr 1200000 4
unit/2ml

cefaclor cap 250 mg

cefaclor cap 500 mg

cefadroxil cap 500 mg

cefadroxil for susp 250 mg/5ml

cefadroxil for susp 500 mg/6ml

cefadroxil tab 1 gm

CEFAZOLIN - cefazolin sodium for iv soln 2 gm

cefazolin sodium (bulk) for inj 100 gm

cefazolin sodium (bulk) for inj 300 gm

cefazolin sodium for inj 2 gm

cefazolin sodium for inj 500 mg

cefazolin sodium for inj 1 gm

cefazolin sodium for inj 10 gm

cefazolin sodium for iv soln 1 gm

cefazolin sodium for iv soln 1 gm and dextrose 4% (50 ml)

cefazolin sodium for iv soln 2 gm and dextrose 3% (50 ml)

cefazolin sodium-dextrose iv solution 1 gm/50ml-4%

cefdinir cap 300 mg

cefdinir for susp 125 mg/bml

cefdinir for susp 250 mg/5ml

cefepime hcl for inj 1 gm

cefepime hcl for iv soln 1 gm and dextrose 5% (50 ml)

cefepime hcl for iv soln 2 gm and dextrose 5% (50 mi)

cefepime hcl for iv soln 2 gm

cefepime hcl iv soln 1 gm/50ml|

cefepime hcl iv soln 2 gm/100ml

cefixime cap 400 mg

cefoxitin sodium for iv soln 1 gm

cefoxitin sodium for iv soln 2 gm

cefoxitin sodium for iv soln 10 gm

cefoxitin sodium iv for soln 1 gm and dextrose 4% (50 ml)
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cefoxitin sodium iv for soln 2 gm and dextrose 2.2% (50 ml)

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
this table.
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Drug Name

Drug Tier
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cefpodoxime proxetil for susp 50 mg/6ml

cefpodoxime proxetil for susp 100 mg/5ml

cefpodoxime proxetil tab 100 mg

cefpodoxime proxetil tab 200 mg

cefprozil for susp 125 mg/dml

cefprozil for susp 250 mg/5ml

cefprozil tab 250 mg

cefprozil tab 500 mg

ceftazidime for inj 1 gm

ceftazidime for inj 6 gm

ceftazidime for iv soln 1 gm and dextrose 5% (50ml)

ceftazidime for iv soln 2 gm and dextrose 5% (50ml)

ceftazidime for iv soln 2 gm

ceftriaxone sodium (bulk) for inj 100 gm

ceftriaxone sodium for inj 2560 mg

ceftriaxone sodium for inj 500 mg

ceftriaxone sodium for inj 1 gm

ceftriaxone sodium for inj 2 gm

ceftriaxone sodium for inj 10 gm

ceftriaxone sodium for iv soln 1 gm and dextrose 3.74% 50 ml

ceftriaxone sodium for iv soln 2 gm and dextrose 2.22% 50 ml

ceftriaxone sodium for iv soln 1 gm

ceftriaxone sodium for iv soln 2 gm

ceftriaxone sodium in dextrose inj 20 mg/ml

ceftriaxone sodium in dextrose inj 40 mg/ml

cefuroxime axetil tab 250 mg

cefuroxime axetil tab 500 mg

cefuroxime sodium for inj 750 mg

cefuroxime sodium for iv soln 1.5 gm

cephalexin cap 250 mg

cephalexin cap 500 mg

cephalexin cap 750 mg

cephalexin for susp 125 mg/bml

cephalexin for susp 250 mg/5ml

ciprofloxacin hcl tab 250 mg

ciprofloxacin hcl tab 500 mg

ciprofloxacin hcl tab 750 mg

ciprofioxacin 200 mg/100ml in d5w
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You can find information on what the symbols and abbreviations on this table mean by going to the beginning of

this table.
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ciprofloxacin 400 mg/200ml in d5w

CLARITHROMYCIN - clarithromycin for susp 125 mg/5ml

CLARITHROMYCIN - clarithromycin for susp 250 mg/5ml

clarithromycin tab er 24hr 500 mg

clarithromycin tab 250 mg

clarithromycin tab 500 mg

clindamyecin hcl cap 75 mg

clindamyecin hcl cap 150 mg

clindamycin hcl cap 300 mg

clindamycin palmitate hcl for soln 76 mg/éml

clindamycin phosphate gel 1%

clindamycin phosphate in d5w iv soln 300 mg/50m|

clindamycin phosphate in d5w iv soln 600 mg/50ml

clindamycin phosphate in d5w iv soln 900 mg/50m|

clindamycin phosphate in nacl 0.9% iv soln 300 mg/50ml|

clindamycin phosphate in nacl 0.9% iv soln 600 mg/50ml|

clindamycin phosphate in nacl 0.9% iv soln 900 mg/50ml

clindamycin phosphate inj 900 mg/6ml|

clindamycin phosphate inj 9 gm/60ml|

clindamycin phosphate lotion 1%

clindamycin phosphate soln 1%

clindamycin phosphate swab 1%

clindamycin phosphate vaginal cream 2%

colistimethate sod for inj 150 mg (colistin base activity)

DALVANCE - dalbavancin hcl for iv soln 500 mg

daptomycin for iv soln 500 mg

demeclocycline hcl tab 150 mg

demeclocycline hcl tab 300 mg

dicloxacillin sodium cap 250 mg

dicloxacillin sodium cap 500 mg

DIFICID - fidaxomicin for susp 40 mg/ml QL (1 bottle/10 days)

DIFICID - fidaxomicin tab 200 mg QL (20 tablets/10 days)

doxycycline hyclate cap 50 mg

doxycycline hyclate cap 100 mg

doxycycline hyclate for inj 100 mg

doxycycline hyclate tab 20 mg

doxycycline hyclate tab 100 mg
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doxycycline monohydrate cap 50 mg

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
this table.
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Drug Name

Drug Tier
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doxycycline monohydrate cap 75 mg

doxycycline monohydrate cap 100 mg

doxycycline monohydrate cap 150 mg

doxycycline monohydrate tab 50 mg

doxycycline monohydrate tab 75 mg

doxycycline monohydrate tab 100 mg

doxycycline monohydrate tab 150 mg

ertapenem sodium for inj 1 gm

ERY - erythromycin pads 2%

ERYTHROCIN LACTOBIONATE - erythromycin lactobionate for inj
500 mg

AR A OWWWAIDN®

ERYTHROCIN STEARATE - erythromycin stearate tab 250 mg

erythromycin ethylsuccinate for susp 200 mg/5ml

erythromycin ethylsuccinate for susp 400 mg/5ml

erythromycin lactobionate for inj 500 mg

erythromycin soln 2%

erythromycin tab delayed release 250 mg

erythromycin tab delayed release 333 mg

erythromycin tab delayed release 500 mg

erythromycin tab 250 mg

erythromycin tab 500 mg

erythromycin w/ delayed release particles cap 250 mg

gentamicin in saline inj 1.2 mg/ml

gentamicin sulfate inj 10 mg/ml

gentamicin sulfate inj 40 mg/ml

GENTAMICIN SULFATE/0.9% SODIUM CHLORIDE - gentamicin in
saline inj 1 mg/ml
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GENTAMICIN SULFATE/0.9% SODIUM CHLORIDE - gentamicin in
saline inj 1.6 mg/ml

N

imipenem-cilastatin intravenous for soln 500 mg

i

IMIPENEM/CILASTATIN - imipenem-cilastatin intravenous for soln
250 mg

N

IMPAVIDO - miltefosine cap 50 mg

ISOTONIC GENTAMICIN - gentamicin in saline inj 0.8 mg/ml

levofloxacin in d5w iv soln 250 mg/50m|

levofloxacin in d5w iv soln 500 mg/100ml|

levofloxacin in d5w iv soln 750 mg/150ml

levofloxacin iv soln 25 mg/ml

levofloxacin oral soln 25 mg/ml
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You can find information on what the symbols and abbreviations on this table mean by going to the beginning of

this table.
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levofloxacin tab 250 mg

levofloxacin tab 500 mg

levofloxacin tab 750 mg

linezolid for susp 100 mg/5ml PA
linezolid in sodium chloride iv soln 600 mg/300mi-0.9%

linezolid iv soln 600 mg/300ml (2 mg/ml)

linezolid tab 600 mg PA

meropenem & sodium chloride 0.9% for iv soln 1 gm/50ml

meropenem & sodium chloride 0.9% for iv soln 500 mg/50ml|

meropenem iv for soln 500 mg

meropenem iv for soln 1 gm

methenamine hippurate tab 1 gm

metronidazole cap 375 mg

metronidazole iv soln 500 mg/100m|

metronidazole tab 250 mg

metronidazole tab 500 mg

metronidazole vaginal gel 0.75%

minocycline hcl cap 50 mg

minocycline hcl cap 75 mg

minocycline hcl cap 100 mg

minocycline hcl tab 50 mg

minocycline hcl tab 75 mg

minocycline hcl tab 100 mg

moxifloxacin hcl iv solution 400 mg/250m|

moxifloxacin hcl tab 400 mg

moxifloxacin hcl 400 mg/250ml in sodium chloride 0.8% inj

nafcillin sodium for inj 1 gm

nafcillin sodium for inj 2 gm

nafcillin sodium for iv soln 10 gm

nafcillin sodium in dextrose inj 1 gm/50ml|

nafcillin sodium in dextrose inj 2 gm/100m|

neomycin sulfate tab 500 mg

nitrofurantoin macrocrystalline cap 50 mg#

nitrofurantoin macrocrystalline cap 100 mg#

nitrofurantoin monohydrate macrocrystalline cap 100 mg#

ofloxacin tab 400 mg

penicillin g potassium for inj 5000000 unit
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penicillin g potassium for inj 20000000 unit

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
this table.
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PENICILLIN G POTASSIUM IN ISO-OSMOTIC DEXTROSE - 4
penicillin g potassium inj 20000 unit/ml in dextrose
PENICILLIN G POTASSIUM IN ISO-OSMOTIC DEXTROSE - 3
penicillin g potassium inj 40000 unit/ml in dextrose
PENICILLIN G POTASSIUM IN ISO-OSMOTIC DEXTROSE - 4

penicillin g potassium inj 60000 unit/ml in dextrose

PENICILLIN G SODIUM - penicillin g sodium for inj 5000000 unit

penicillin v potassium for soln 125 mg/5ml

penicillin v potassium for soln 250 mg/5ml

penicillin v potassium tab 250 mg

penicillin v potassium tab 500 mg

piperacillin sod-tazobactam na for inj 3.375 gm (3-0.375 gm)

piperacillin sod-tazobactam sod for inj 2.25 gm (2-0.25 gm)

piperacillin sod-tazobactam sod for inj 4.5 gm (4-0.5 gm)

SIVEXTRO - tedizolid phosphate for iv soln 200 mg

SIVEXTRO - tedizolid phosphate tab 200 mg

PA

STREPTOMYCIN SULFATE - streptomycin sulfate for inj 1 gm

Sulfadiazine tab 500 mg

sulfamethoxazole-trimethoprim susp 200-40 mg/bml

Sulfamethoxazole-trimethoprim tab 400-80 mg

sulfamethoxazole-trimethoprim tab 800-160 mg

TAZICEF - ceftazidime for iv soln 1 gm

TAZICEF - ceftazidime for iv soln 6 gm

TEFLARO - ceftaroline fosamil for iv soln 400 mg

TEFLARO - ceftaroline fosamil for iv soln 600 mg

tetracycline hcl cap 250 mg

tetracycline hcl cap 500 mg

tigecycline for iv soln 50 mg

TOBRAMYCIN SULFATE - tobramycin sulfate inj 10 mg/ml

tobramycin sulfate for inj 1.2 gm

tobramycin sulfate inj 2 gm/50ml (40 mg/mi)

tobramycin sulfate inj 80 mg/2ml (40 mg/mil)

tobramycin sulfate inj 1.2 gm/30ml (40 mg/ml)

trimethoprim tab 100 mg

VANCOMYCIN - vancomycin hcl iv soln 2000 mg/400ml

VANCOMYCIN - vancomycin hcl-sodium chloride iv soln
500 mg/100mI-0.9%

AN PP PDOBDDDA 2[R PRROOBR]|BDRBARINIDNDNN A

VANCOMYCIN - vancomycin hcl-sodium chloride iv soln
750 mg/150ml-0.9%

D

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of

this table.
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Drug Name Drug Tier Requirements/Limits

VANCOMYCIN HCL - vancomycin hcl-sodium chloride iv soln 4
1 gm/200mI-0.9%

vancomyecin hcl cap 125 mg QL (120 capsules/30 days)

vancomyecin hcl cap 250 mg QL (240 capsules/30 days)

vancomycin hcl for iv soln 100 gm

vancomyecin hcl for iv soln 500 mg

vancomycin hcl for iv soln 7560 mg

vancomyecin hcl for iv soln 1 gm

vancomyecin hcl for iv soln 1.25 gm

vancomyecin hcl for iv soln 1.5 gm

vancomycin hcl for iv soln 5 gm

vancomyecin hcl for iv soln 10 gm

N N N N N I EIEIEIES

VANCOMYCIN HYDROCHLORIDE - vancomycin hcl iv soln
500 mg/100ml

VANCOMYCIN HYDROCHLORIDE - vancomycin hcl iv soln 4
750 mg/150mi

VANCOMYCIN HYDROCHLORIDE - vancomycin hcl iv soln 4
1000 mg/200ml

VANCOMYCIN HYDROCHLORIDE - vancomycin hcl iv soln 4
1250 mg/250ml

VANCOMYCIN HYDROCHLORIDE - vancomycin hcl iv soln 4
1500 mg/300ml

VANCOMYCIN HYDROCHLORIDE - vancomycin hcl iv soln 4
1750 mg/350ml

VANCOMYCIN HYDROCHLORIDE/DEXTROSE - vancomycin hcl- 4
dextrose iv soln 500 mg/100ml-5%

VANCOMYCIN HYDROCHLORIDE/DEXTROSE - vancomycin hcl- 4
dextrose iv soln 750 mg/150mI-5%

VANCOMYCIN HYDROCHLORIDE/DEXTROSE - vancomycin hcl- 4
dextrose iv soln 1 gm/200mI-5%

VANCOMYCIN HYDROCHLORIDE/DEXTROSE - vancomycin hcl- 4
dextrose iv soln 1.25 gm/250ml-5%

VANCOMYCIN HYDROCHLORIDE/DEXTROSE - vancomycin hcl- 4
dextrose iv soln 1.5 gm/300mI-5%

VANDAZOLE - metronidazole vaginal gel 0.75% 3

ZOSYN - piperacillin sod-tazobactam sod in dex iv soln 4
2-0.25gm/50ml

ZOSYN - piperacillin sod-tazobactam sod in dex iv soln 4
4-0.5gm/100ml

ZOSYN - piperacillin sod-tazobactam sod in dex iv sol 4
3-0.375gm/50ml

A

APTIOM - eslicarbazepine acetate tab 200 mg 5

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
this table.
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Drug Name

Drug Tier

Requirements/Limits

APTIOM - eslicarbazepine acetate tab 400 mg

APTIOM - eslicarbazepine acetate tab 600 mg

APTIOM - eslicarbazepine acetate tab 800 mg

BRIVIACT - brivaracetam iv soln 50 mg/5ml

BRIVIACT - brivaracetam oral soln 10 mg/ml

BRIVIACT - brivaracetam tab 10 mg

BRIVIACT - brivaracetam tab 25 mg

BRIVIACT - brivaracetam tab 50 mg

BRIVIACT - brivaracetam tab 75 mg

BRIVIACT - brivaracetam tab 100 mg

carbamazepine cap er 12hr 100 mg

carbamazepine cap er 12hr 200 mg

carbamazepine cap er 12hr 300 mg

carbamazepine chew tab 100 mg

carbamazepine susp 100 mg/5ml

carbamazepine tab er 12hr 100 mg

carbamazepine tab er 12hr 200 mg

carbamazepine tab er 12hr 400 mg

carbamazepine tab 200 mg

clobazam suspension 2.5 mg/ml

PA, QL (480 mis/30 days)

clobazam tab 10 mg

PA, QL (60 tablets/30 days)

clobazam tab 20 mg

PA, QL (60 tablets/30 days)

DIACOMIT - stiripentol cap 250 mg*

DIACOMIT - stiripentol cap 500 mg*

DIACOMIT - stiripentol packet 250 mg*

DIACOMIT - stiripentol packet 500 mg*

DIAZEPAM RECTAL GEL - diazepam rectal gel delivery system
2.5mg

Ao BB BININDNDNBEARDNDDNDDNDNMNOOIO OO0 B OOl O

QL (5 twin pack(s)/30 days)

diazepam rectal gel delivery system 10 mg

QL (5 twin pack(s)/30 days)

diazepam rectal gel delivery system 20 mg

QL (5 twin pack(s)/30 days)

DILANTIN - phenytoin sodium extended cap 30 mg

divalproex sodium cap delayed release sprinkle 125 mg

divalproex sodium tab delayed release 125 mg

divalproex sodium tab delayed release 250 mg

divalproex sodium tab delayed release 500 mg

divalproex sodium tab er 24 hr 250 mg

divalproex sodium tab er 24 hr 500 mg

EPIDIOLEX - cannabidiol soln 100 mg/ml*

PA

EPRONTIA - topiramate oral soln 25 mg/mi

BITOAOININIDNDNNNDRADD

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of

this table.
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Drug Name Drug Tier Requirements/Limits

ethosuximide cap 250 mg

ethosuximide soln 250 mg/5ml|

felbamate susp 600 mg/5ml

felbamate tab 400 mg

felbamate tab 600 mg

FINTEPLA - fenfluramine hcl oral soln 2.2 mg/ml PA, QL (360 mlis/30 days)

FYCOMPA - perampanel susp 0.5 mg/ml

FYCOMPA - perampanel tab 2 mg

FYCOMPA - perampanel tab 4 mg

FYCOMPA - perampanel tab 6 mg

FYCOMPA - perampanel tab 8 mg

FYCOMPA - perampanel tab 10 mg

FYCOMPA - perampanel tab 12 mg

gabapentin cap 100 mg QL (1080 capsules/30 days)

gabapentin cap 300 mg QL (360 capsules/30 days)

gabapentin cap 400 mg QL (270 capsules/30 days)

gabapentin oral soln 250 mg/5ml QL (2160 mls/30 days)

gabapentin tab 600 mg QL (180 tablets/30 days)

gabapentin tab 800 mg QL (135 tablets/30 days)

lacosamide iv inj 200 mg/20ml (10 mg/ml)

lacosamide oral solution 10 mg/ml

lacosamide tab 50 mg

lacosamide tab 100 mg

lacosamide tab 150 mg

lacosamide tab 200 mg

lamotrigine tab chewable dispersible 5 mg

lamotrigine tab chewable dispersible 25 mg

lamotrigine tab er 24hr 25 mg

lamotrigine tab er 24hr 50 mg

lamotrigine tab er 24hr 100 mg

lamotrigine tab er 24hr 200 mg

lamotrigine tab er 24hr 300 mg

lamotrigine tab 25 mg

lamotrigine tab 100 mg

lamotrigine tab 150 mg

lamotrigine tab 200 mg

levetiracetam in sodium chloride iv soln 500 mg/100ml

B N e el e el S S N B N R S O RO S (R N i - T -SSR O N SO B I B B (R SN [ S I S R S SN S NS B B~ R N 6 R N V)

levetiracetam in sodium chloride iv soln 1000 mg/100ml|

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
this table.
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Drug Name

Drug Tier

Requirements/Limits

levetiracetam in sodium chloride iv soln 1500 mg/100m|

levetiracetam oral soln 100 mg/ml|

levetiracetam tab er 24hr 500 mg

levetiracetam tab er 24hr 750 mg

levetiracetam tab 250 mg

levetiracetam tab 500 mg

levetiracetam tab 750 mg

levetiracetam tab 1000 mg

methsuximide cap 300 mg

NAYZILAM - midazolam nasal spray soln 5 mg/0.1 ml

QL (10 bottles/30 days)

oxcarbazepine susp 300 mg/éml (60 mg/ml)

oxcarbazepine tab 150 mg

oxcarbazepine tab 300 mg

oxcarbazepine tab 600 mg

phenobarbital elixir 20 mg/5ml#

phenobarbital tab 15 mg#

phenobarbital tab 16.2 mg#

phenobarbital tab 30 mg#

phenobarbital tab 32.4 mg#

phenobarbital tab 60 mg#

phenobarbital tab 64.8 mg#

phenobarbital tab 97.2 mg#

phenobarbital tab 100 mg#

phenytoin chew tab 50 mg

phenytoin sodium extended cap 100 mg

phenytoin sodium extended cap 200 mg

phenytoin sodium extended cap 300 mg

phenytoin susp 125 mg/bml

pregabalin cap 25 mg

90 capsules/30 days)

pregabalin cap 50 mg

90 capsules/30 days)

pregabalin cap 75 mg

90 capsules/30 days)

pregabalin cap 100 mg

pregabalin cap 150 mg

90 capsules/30 days)

QL (
QL (
QL (
QL (90 capsules/30 days)
QL (
QL (
QL (

pregabalin cap 200 mg 90 capsules/30 days)
pregabalin cap 225 mg 60 capsules/30 days)
pregabalin cap 300 mg QL (60 capsules/30 days)

pregabalin soln 20 mg/ml

QL (900 mis/30 days)

PRIMIDONE - primidone tab 125 mg

BIWOINININDNDNNNDNODNDNDNOINDINDNDNDNDNNDDNBAERDNDNNDEAERBERBERDNDNDNDNDNDNDN ® S

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
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Drug Name Drug Tier Requirements/Limits

primidone tab 50 mg

primidone tab 250 mg

rufinamide susp 40 mg/ml

rufinamide tab 200 mg

rufinamide tab 400 mg

SPRITAM - levetiracetam tab disintegrating soluble 250 mg

SPRITAM - levetiracetam tab disintegrating soluble 500 mg

SPRITAM - levetiracetam tab disintegrating soluble 750 mg

SPRITAM - levetiracetam tab disintegrating soluble 1000 mg

SYMPAZAN - clobazam oral film 5 mg PA, QL (240 films/30 days)

SYMPAZAN - clobazam oral film 10 mg PA, QL (60 films/30 days)

SYMPAZAN - clobazam oral film 20 mg PA, QL (60 films/30 days)

tiagabine hcl tab 2 mg

tiagabine hcl tab 4 mg

tiagabine hcl tab 12 mg

tiagabine hcl tab 16 mg

topiramate sprinkle cap 15 mg

topiramate sprinkle cap 25 mg

topiramate tab 25 mg

topiramate tab 50 mg

topiramate tab 100 mg

topiramate tab 200 mg

valproate sodium inj 100 mg/ml

valproate sodium oral soln 250 mg/5ml

valproic acid cap 250 mg

VALTOCO 10 MG DOSE - diazepam nasal spray 10 mg/0.1 ml QL (5 twin pack(s)/30 days)

AIBAININPRA_2222 2NN AP DRPPOOD DDA BRI RRIOAOINDN

VALTOCO 15 MG DOSE - diazepam nasal spray ther pack 2 x
7.5 mg/0.1ml (15 mg dose)

QL (5 twin pack(s)/30 days)

VALTOCO 20 MG DOSE - diazepam nasal spray ther pack 2 x 5 QL (5 twin pack(s)/30 days)
10 mg/0.1ml (20 mg dose)
VALTOCO 5 MG DOSE - diazepam nasal spray 5 mg/0.1 ml 4 QL (5 twin pack(s)/30 days)
vigabatrin powd pack 500 mg* 5 QL (180 packets/30 days)
vigabatrin tab 500 mg* 5 QL (180 tablets/30 days)
XCOPRI - cenobamate tab pack 100 mg & 150 mg tabs (250 mg 5
daily dose)
XCOPRI - cenobamate tab pack 150 mg & 200 mg tabs (350 mg 5
daily dose)
XCOPRI - cenobamate tab titration pack 14 x 12.5 mg & 14 x 4
25 mg

XCOPRI - cenobamate tab titration pack 14 x 50 mg & 14 x 100 mg 5

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
this table.
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Drug Name

Drug Tier

Requirements/Limits

XCOPRI - cenobamate tab titration pack 14 x 150 mg & 14 x
200 mg

5

XCOPRI - cenobamate tab 50 mg

XCOPRI - cenobamate tab 100 mg

XCOPRI - cenobamate tab 150 mg

XCOPRI - cenobamate tab 200 mg

ZONISADE - zonisamide oral susp 100 mg/5ml (20 mg/ml)

zZonisamide cap 25 mg

zonisamide cap 50 mg

zonisamide cap 100 mg

ZTALMY - ganaxolone susp 50 mg/ml*

AININ DN OOl O

Antidementia Agents

donepezil hydrochloride orally disintegrating tab 5 mg

donepezil hydrochloride orally disintegrating tab 10 mg

donepezil hydrochloride tab 5 mg

donepezil hydrochloride tab 10 mg

donepezil hydrochloride tab 23 mg

GALANTAMINE HYDROBROMIDE - galantamine hydrobromide
oral soln 4 mg/ml

AlalalalnN

galantamine hydrobromide cap er 24hr 8 mg

galantamine hydrobromide cap er 24hr 16 mg

galantamine hydrobromide cap er 24hr 24 mg

galantamine hydrobromide tab 4 mg

galantamine hydrobromide tab 8 mg

galantamine hydrobromide tab 12 mg

memantine hcl cap er 24hr 7 mg

PA (<=29 yr)

memantine hcl cap er 24hr 14 mg

PA (<=29 yr)

memantine hcl cap er 24hr 21 mg

PA (<=29 yr)

memantine hcl cap er 24hr 28 mg

PA (<=29 yr)

memantine hcl oral solution 2 mg/ml|

PA (<=29 yr)

memantine hcl tab 5 mg

PA (<=29 yr)

memantine hcl tab 10 mg

PA (<=29 yr)

memantine hcl tab 28 x 5 mg & 21 x 10 mg titration pack

PA (<=29 yr)

rivastigmine tartrate cap 1.5 mg

rivastigmine tartrate cap 3 mg

rivastigmine tartrate cap 4.5 mg

rivastigmine tartrate cap 6 mg

rivastigmine td patch 24hr 4.6 mg/24hr

rivastigmine td patch 24hr 9.5 mg/24hr

BRI OWWWWNDNPAPDRDPDPRER PR OWWWIDN W
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Drug Name Drug Tier Requirements/Limits
rivastigmine td patch 24hr 13.3 mg/24hr 4

Antidepressants

amitriptyline hcl tab 10 mg#

amitriptyline hcl tab 25 mg#

amitriptyline hcl tab 50 mg#

amitriptyline hcl tab 75 mg#
amitriptyline hcl tab 100 mg#
amitriptyline hcl tab 150 mg#
amoxapine tab 25 mg#

amoxapine tab 50 mg#

amoxapine tab 100 mg#

amoxapine tab 150 mg#

AUVELITY - dextromethorphan hbr-bupropion hcl tab er 45-105 mg
bupropion hcl tab er 12hr 100 mg

bupropion hcl tab er 12hr 150 mg

QL (60 tablets/30 days)
QL (90 tablets/30 days)
QL (60 tablets/30 days)
QL (60 tablets/30 days)
QL (
QL (
QL (

bupropion hcl tab er 12hr 200 mg

bupropion hcl tab er 24hr 150 mg 90 tablets/30 days)

30 tablets/30 days)

60 tablets/30 days)

QL (120 tablets/30 days)
QL (600 mls/30 days)

QL (45 tablets/30 days)

QL (45 tablets/30 days)

QL (30 tablets/30 days)

bupropion hcl tab er 24hr 300 mg

bupropion hcl tab 75 mg

bupropion hcl tab 100 mg

citalopram hydrobromide oral soln 10 mg/6ml|

citalopram hydrobromide tab 10 mg

citalopram hydrobromide tab 20 mg

citalopram hydrobromide tab 40 mg
clomipramine hcl cap 25 mg#
clomipramine hcl cap 50 mg#
clomipramine hcl cap 75 mg#

desipramine hcl tab 10 mg#

desipramine hcl tab 25 mg#

desipramine hcl tab 50 mg#
desipramine hcl tab 75 mg#
desipramine hcl tab 100 mg#
desipramine hcl tab 150 mg#

desvenlafaxine succinate tab er 24hr 25 mg QL (30 tablets/30 days)
QL (30 tablets/30 days)

QL (30 tablets/30 days)

desvenlafaxine succinate tab er 24hr 50 mg

desvenlafaxine succinate tab er 24hr 100 mg
doxepin hcl cap 10 mg#
doxepin hcl cap 25 mg#

WIWININN WW W W WWRARPARBR 22 2WINININDNDNDNDNORWWWINDNDNDDNDDNDN
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Drug Name Drug Tier Requirements/Limits
doxepin hcl cap 50 mg# 3
doxepin hcl cap 75 mg# 3
doxepin hcl cap 100 mg# 3
doxepin hcl cap 150 mg# 3
doxepin hcl conc 10 mg/ml# 4
duloxetine hcl enteric coated pellets cap 20 mg 2 QL (60 capsules/30 days)
duloxetine hcl enteric coated pellets cap 30 mg 2 QL (90 capsules/30 days)
duloxetine hcl enteric coated pellets cap 60 mg 2 QL (60 capsules/30 days)
EMSAM - selegiline td patch 24hr 6 mg/24hr 5 PA, QL (30 patches/30 days)
EMSAM - selegiline td patch 24hr 9 mg/24hr 5 PA, QL (30 patches/30 days)
EMSAM - selegiline td patch 24hr 12 mg/24hr 5 PA, QL (30 patches/30 days)
escitalopram oxalate soln 5 mg/5ml 4 QL (600 mis/30 days)
escitalopram oxalate tab 5 mg 1 QL (45 tablets/30 days)
escitalopram oxalate tab 10 mg 1 QL (45 tablets/30 days)
escitalopram oxalate tab 20 mg 1 QL (30 tablets/30 days)
FETZIMA - levomilnacipran hcl cap er 24hr 20 mg 4 QL (30 capsules/30 days)
FETZIMA - levomilnacipran hcl cap er 24hr 40 mg 4 QL (30 capsules/30 days)
FETZIMA - levomilnacipran hcl cap er 24hr 80 mg 4 QL (30 capsules/30 days)
FETZIMA - levomilnacipran hcl cap er 24hr 120 mg 4 QL (30 capsules/30 days)
FETZIMA TITRATION PACK - levomilnacipran hcl cap er 24hr 20 & 4 QL (28 capsules/28 days)
40 mg therapy pack
FLUOXETINE DR - fluoxetine hcl cap delayed release 90 mg 4 QL (4 capsules/28 days)
fluoxetine hcl cap 10 mg 1 QL (90 capsules/30 days)
fluoxetine hcl cap 20 mg 1 QL (120 capsules/30 days)
fluoxetine hcl cap 40 mg 1 QL (60 capsules/30 days)
fluoxetine hcl solution 20 mg/5ml 3 QL (600 mls/30 days)
fluoxetine hcl tab 10 mg 2 QL (90 tablets/30 days)
fluoxetine hcl tab 20 mg 2 QL (120 tablets/30 days)
fluvoxamine maleate tab 25 mg 3 QL (30 tablets/30 days)
fluvoxamine maleate tab 50 mg 3 QL (30 tablets/30 days)
fluvoxamine maleate tab 100 mg 3 QL (90 tablets/30 days)
imipramine hcl tab 10 mg# 2
imipramine hcl tab 25 mg# 2
imipramine hcl tab 50 mg# 2
MARPLAN - isocarboxazid tab 10 mg 4
mirtazapine orally disintegrating tab 15 mg 2 QL (30 tablets/30 days)
mirtazapine orally disintegrating tab 30 mg 2 QL (30 tablets/30 days)
mirtazapine orally disintegrating tab 45 mg 2 QL (30 tablets/30 days)
mirtazapine tab 7.5 mg 2 QL (30 tablets/30 days)

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of

this table.
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mirtazapine tab 15 mg QL (45 tablets/30 days)

mirtazapine tab 30 mg QL (30 tablets/30 days)

mirtazapine tab 45 mg QL (30 tablets/30 days)

NEFAZODONE HYDROCHLORIDE - nefazodone hcl tab 50 mg

NEFAZODONE HYDROCHLORIDE - nefazodone hcl tab 100 mg

NEFAZODONE HYDROCHLORIDE - nefazodone hcl tab 150 mg

NEFAZODONE HYDROCHLORIDE - nefazodone hcl tab 200 mg

NEFAZODONE HYDROCHLORIDE - nefazodone hcl tab 250 mg

nortriptyline hcl cap 10 mg#

nortriptyline hcl cap 25 mg#

nortriptyline hcl cap 50 mg#

nortriptyline hcl cap 75 mg#

nortriptyline hcl soln 10 mg/bmi#

paroxetine hcl oral susp 10 mg/5mi# QL (900 mis/30 days)

paroxetine hcl tab er 24hr 12.5 mg# 30 tablets/30 days)

paroxetine hcl tab er 24hr 25 mg# 60 tablets/30 days)

paroxetine hcl tab er 24hr 37.5 mg# 60 tablets/30 days)

paroxetine hcl tab 10 mg#

paroxetine hcl tab 20 mg# 30 tablets/30 days)

paroxetine hcl tab 30 mg# 60 tablets/30 days)

QL (
QL (
QL (
QL (45 tablets/30 days)
QL (
QL (
QL (

paroxetine hcl tab 40 mg# 45 tablets/30 days)

phenelzine sulfate tab 15 mg

protriptyline hcl tab 5 mg#

protriptyline hcl tab 10 mg#

sertraline hcl oral concentrate for solution 20 mg/ml QL (300 mls/30 days)

sertraline hcl tab 25 mg QL (45 tablets/30 days)

sertraline hcl tab 50 mg QL (45 tablets/30 days)

sertraline hcl tab 100 mg QL (60 tablets/30 days)

tranylcypromine sulfate tab 10 mg

trazodone hcl tab 50 mg

trazodone hcl tab 100 mg

trazodone hcl tab 150 mg

trazodone hcl tab 300 mg

trimipramine maleate cap 25 mg#

trimipramine maleate cap 50 mg#

trimipramine maleate cap 100 mg#

TRINTELLIX - vortioxetine hbr tab 5 mg QL (30 tablets/30 days)

AR OIWADN_2222R2 22 BR]BEINDNDNDNNO®WERBERININDNDN RO OIEARINDNDN

TRINTELLIX - vortioxetine hbr tab 10 mg QL (30 tablets/30 days)

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
this table.
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Drug Name Drug Tier Requirements/Limits
TRINTELLIX - vortioxetine hbr tab 20 mg 4 QL (30 tablets/30 days)
VENLAFAXINE BESYLATE ER - venlafaxine besylate tab er 24hr 4 QL (60 tablets/30 days)
112.5 mg

venlafaxine hcl cap er 24hr 37.5 mg 2 QL (60 capsules/30 days)
venlafaxine hcl cap er 24hr 75 mg 2 QL (90 capsules/30 days)
venlafaxine hcl cap er 24hr 150 mg 2 QL (30 capsules/30 days)
venlafaxine hcl tab 25 mg 2 QL (90 tablets/30 days)
venlafaxine hcl tab 37.5 mg 2 QL (90 tablets/30 days)
venlafaxine hcl tab 50 mg 2 QL (90 tablets/30 days)
venlafaxine hcl tab 75 mg 2 QL (90 tablets/30 days)
venlafaxine hcl tab 100 mg 2 QL (90 tablets/30 days)
vilazodone hcl tab 10 mg 4 QL (30 tablets/30 days)
vilazodone hcl tab 20 mg 4 QL (30 tablets/30 days)
vilazodone hcl tab 40 mg 4 QL (30 tablets/30 days)
ZURZUVAE - zuranolone cap 20 mg 5 QL (28 capsules/365 days)
ZURZUVAE - zuranolone cap 25 mg 5 QL (28 capsules/365 days)
ZURZUVAE - zuranolone cap 30 mg 5 QL (14 capsules/365 days)

_

meclizine hcl tab 12.5 mg#

meclizine hcl tab 25 mg#

ondansetron hcl oral soln 4 mg/5ml

ondansetron hcl tab 24 mg

ondansetron hcl tab 4 mg

aprepitant capsule therapy pack 80 & 125 mg 4 BD
aprepitant capsule 40 mg 4 BD
aprepitant capsule 80 mg 4 BD
aprepitant capsule 125 mg 4 BD
chlorpromazine hcl conc 100 mg/ml 4 PA (>=65 yr)
chlorpromazine hcl conc 30 mg/ml 4 PA (>=65 yr)
chlorpromazine hcl tab 10 mg 4 PA (>=65 yr)
chlorpromazine hcl tab 25 mg 4 PA (>=65 yr)
chlorpromazine hcl tab 50 mg 4 PA (>=65 yr)
chlorpromazine hcl tab 100 mg 4 PA (>=65 yr)
chlorpromazine hcl tab 200 mg 4 PA (>=65 yr)
dronabinol cap 2.5 mg 4 BD
dronabinol cap 5 mg 4 BD
dronabinol cap 10 mg 4 BD
granisetron hcl tab 1 mg 3 BD

2

2

3

2

2

2

ondansetron hcl tab 8 mg

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
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Drug Name Drug Tier Requirements/Limits
ondansetron orally disintegrating tab 4 mg 2

ondansetron orally disintegrating tab 8 mg 2

perphenazine tab 2 mg 2 PA (>=65 yr)
perphenazine tab 4 mg 3 PA (>=65 yr)
perphenazine tab 8 mg 3 PA (>=65 yr)
perphenazine tab 16 mg 3 PA (>=65 yr)
prochlorperazine edisylate inj 10 mg/2ml 4

prochlorperazine maleate tab 5 mg 2

prochlorperazine maleate tab 10 mg 2

prochlorperazine suppos 25 mg 4

promethazine hcl oral soln 6.25 mg/5mi# 3 PA (>=65 yr)
promethazine hcl suppos 12.5 mg# 3 PA (>=65 yr)
promethazine hcl suppos 25 mg# 3 PA (>=65 yr)
promethazine hcl tab 12.5 mg# 2 PA (>=65 yr)
promethazine hcl tab 25 mg# 2 PA (>=65 yr)
promethazine hcl tab 50 mg# 2 PA (>=65 yr)
scopolamine td patch 72hr 1 mg/3days# 4 PA (>=65 yr)

_

AMBISOME - amphotericin b liposome iv for susp 50 mg

BD

AMPHOTERICIN B - amphotericin b for iv soln 50 mg

BD

amphotericin b liposome iv for susp 50 mg

BD

caspofungin acetate for iv soln 50 mg

caspofungin acetate for iv soln 70 mg

ciclopirox gel 0.77%

ciclopirox olamine cream 0.77%

ciclopirox olamine susp 0.77%

ciclopirox shampoo 1%

ciclopirox solution 8%

QL (6.6 mlIs/30 days)

clotrimazole cream 1%

clotrimazole troche 10 mg

CRESEMBA - isavuconazonium sulfate cap 74.5 mg
(isavuconazole 40 mg)

AN ININDN NN RO

PA

CRESEMBA - isavuconazonium sulfate cap 186 mg (isavuconazole
100 mg)

(¢)]

PA

econazole nitrate cream 1%

fluconazole for susp 10 mg/ml

fluconazole for susp 40 mg/ml

fluconazole in nacl 0.9% inj 200 mg/100ml

fluconazole in nacl 0.9% inj 400 mg/200ml

AR W WIN
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fluconazole tab 50 mg

fluconazole tab 100 mg
fluconazole tab 150 mg
fluconazole tab 200 mg

flucytosine cap 250 mg

flucytosine cap 500 mg

griseofulvin microsize susp 125 mg/bml
griseofulvin microsize tab 500 mg
griseofulvin ultramicrosize tab 125 mg
griseofulvin ultramicrosize tab 250 mg

itraconazole cap 100 mg QL (120 capsules/30 days)

ketoconazole cream 2%

ketoconazole shampoo 2%
ketoconazole tab 200 mg

micafungin sodium for iv soln 50 mg
micafungin sodium for iv soln 100 mg

NOXAFIL - posaconazole for delayed release susp packet 300 mg PA

nystatin cream 100000 unit/gm

nystatin oint 100000 unit/gm

nystatin susp 100000 unit/ml

nystatin tab 500000 unit

nystatin topical powder 100000 unit/gm

PA
PA
QL (30 tablets/30 days)

posaconazole susp 40 mg/ml

posaconazole tab delayed release 100 mg
terbinafine hcl tab 250 mg

terconazole vaginal cream 0.4%
terconazole vaginal cream 0.8%
terconazole vaginal suppos 80 mg

AIBAIBR|IBRWOINIDN 2O AN DNIDNDNNOAO A BRDNDNNRARRABDRDRBROOINDNDNDN

voriconazole for inj 200 mg PA
voriconazole for susp 40 mg/ml PA
voriconazole tab 50 mg PA
voriconazole tab 200 mg PA

Antigout Agents

allopurinol tab 100 mg

allopurinol tab 300 mg

colchicine tab 0.6 mg
colchicine w/ probenecid tab 0.5-500 mg
probenecid tab 500 mg

NIN WOf=| -~
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Antimigraine Agents

AIMOVIG - erenumab-aooe subcutaneous soln auto-injector 70 mg/ 3 PA, QL (2 pens/30 days)
ml
AIMOVIG - erenumab-aooe subcutaneous soln auto-injector 3 PA, QL (1 pen/30 days)
140 mg/ml
dihydroergotamine mesylate nasal spray 4 mg/ml 5 PA, QL (8 mlIs/28 days)
EMGALITY - galcanezumab-gnlm subcutaneous soln auto-injector 3 PA, QL (2 pens/30 days)
120 mg/ml
EMGALITY - galcanezumab-gnlm subcutaneous soln prefilled syr 3 PA, QL (3 syringes/30 days)
100 mg/ml
EMGALITY - galcanezumab-gnlm subcutaneous soln prefilled syr 3 PA, QL (2 syringes/30 days)
120 mg/ml
ergotamine w/ caffeine tab 1-100 mg 3
naratriptan hcl tab 1 mg 3 QL (18 tablets/30 days)
naratriptan hcl tab 2.5 mg 3 QL (18 tablets/30 days)
NURTEC - rimegepant sulfate tab disint 75 mg 3 PA, QL (16 tablets/30 days)
rizatriptan benzoate oral disintegrating tab 5 mg 3 QL (18 tablets/30 days)
rizatriptan benzoate oral disintegrating tab 10 mg 3 QL (18 tablets/30 days)
rizatriptan benzoate tab 5 mg 2 QL (18 tablets/30 days)
rizatriptan benzoate tab 10 mg 2 QL (18 tablets/30 days)
sumatriptan nasal spray 5 mg/act 3 QL (12 units (2
packages)/30 days)
sumatriptan nasal spray 20 mg/act 3 QL (12 units (2
packages)/30 days)
Sumatriptan succinate inj 6 mg/0.5ml| 4 QL (10 doses/30 days)
sumatriptan succinate solution auto-injector 4 mg/0.5ml| 4 QL (12 doses/30 days)
sumatriptan succinate solution auto-injector 6 mg/0.5ml| 4 QL (12 doses/30 days)
sumatriptan succinate solution cartridge 4 mg/0.5ml 4 QL (12 doses/30 days)
sumatriptan succinate solution cartridge 6 mg/0.5ml 4 QL (12 doses/30 days)
sumatriptan succinate tab 25 mg 2 QL (18 tablets/30 days)
sumatriptan succinate tab 50 mg 2 QL (18 tablets/30 days)
sumatriptan succinate tab 100 mg 2 QL (18 tablets/30 days)
UBRELVY - ubrogepant tab 50 mg 3 PA, QL (16 tablets/30 days)
UBRELVY - ubrogepant tab 100 mg 3 PA, QL (16 tablets/30 days)

Antimyasthenic Agents

pyridostigmine bromide oral soln 60 mg/5ml 4
pyridostigmine bromide tab er 180 mg 4
pyridostigmine bromide tab 60 mg 3

Antimycobacterials

dapsone tab 25 mg

2

dapsone tab 100 mg

2
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ethambutol hcl tab 100 mg
ethambutol hcl tab 400 mg
isoniazid tab 100 mg

isoniazid tab 300 mg

PRIFTIN - rifapentine tab 150 mg
pyrazinamide tab 500 mg

rifabutin cap 150 mg

rifampin cap 150 mg

rifampin cap 300 mg

rifampin for inj 600 mg

SIRTURO - bedaquiline fumarate tab 20 mg*
SIRTURO - bedaquiline fumarate tab 100 mg*
TRECATOR - ethionamide tab 250 mg

Antineoplastics

abiraterone acetate tab 250 mgt PA, QL (120 tablets/30 days)
PA, QL (60 tablets/30 days)
PA, QL (60 tablets/30 days)

PA, QL (240 capsules/30 days)
PA, QL (30 tablets/30 days)
PA, QL (120 tablets/30 days)
PA, QL (30 tablets/30 days)
PA, QL (30 tablets/30 days)

Al DWW RAR|IBEAPDAR 2N W®

AKEEGA - niraparib tosylate-abiraterone acetate tab 50-500 mgt
AKEEGA - niraparib tosylate-abiraterone acetate tab 100-500 mgt
ALECENSA - alectinib hcl cap 150 mg*

ALUNBRIG - brigatinib tab initiation therapy pack 90 mg & 180 mg*
ALUNBRIG - brigatinib tab 30 mg*

ALUNBRIG - brigatinib tab 90 mg*

ALUNBRIG - brigatinib tab 180 mg*

anastrozole tab 1 mg

arsenic trioxide iv soln 10 mg/10ml (1 mg/ml)
arsenic trioxide iv soln 12 mg/6ml (2 mg/ml)
AUGTYRO - repotrectinib cap 40 mg
AYVAKIT - avapritinib tab 25 mgt

AYVAKIT - avapritinib tab 50 mgt

AYVAKIT - avapritinib tab 100 mgt
AYVAKIT - avapritinib tab 200 mgt
AYVAKIT - avapritinib tab 300 mgt
BALVERSA - erdafitinib tab 3 mgt
BALVERSA - erdafitinib tab 4 mgt
BALVERSA - erdafitinib tab 5 mgt
bexarotene cap 75 mgt

PA, QL (240 capsules/30 days)
PA, QL (30 tablets/30 days)
PA, QL (30 tablets/30 days)
PA, QL (30 tablets/30 days)
PA, QL (30 tablets/30 days)
PA, QL (30 tablets/30 days)
PA, QL (90 tablets/30 days)
PA, QL (60 tablets/30 days)
PA, QL (30 tablets/30 days)

PA
PA

bexarotene gel 1%
bicalutamide tab 50 mg
BOSULIF - bosutinib cap 50 mg

a2 oi| o O

PA, QL (330 capsules/30 days)

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
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BOSULIF - bosutinib cap 100 mg 5 PA, QL (180 capsules/30 days)

BOSULIF - bosutinib tab 100 mgt 5 PA, QL (180 tablets/30 days)

BOSULIF - bosutinib tab 400 mgt 5 PA, QL (30 tablets/30 days)

BOSULIF - bosutinib tab 500 mgt 5 PA, QL (30 tablets/30 days)

BRAFTOVI - encorafenib cap 75 mg* 5 PA, QL (180 capsules/30 days)

BRUKINSA - zanubrutinib cap 80 mg 5 PA, QL (120 capsules/30 days)

CABOMETYX - cabozantinib s-malate tab 20 mg*t 5 PA, QL (30 tablets/30 days)

CABOMETYX - cabozantinib s-malate tab 40 mg*t 5 PA, QL (30 tablets/30 days)

CABOMETYX - cabozantinib s-malate tab 60 mg*t 5 PA, QL (30 tablets/30 days)

CALQUENCE - acalabrutinib cap 100 mg*t 5 PA, QL (60 capsules/30 days)

CALQUENCE - acalabrutinib maleate tab 100 mg*t 5 PA, QL (60 tablets/30 days)

CAPRELSA - vandetanib tab 100 mg* 5 PA, QL (60 tablets/30 days)

CAPRELSA - vandetanib tab 300 mg* 5 PA, QL (30 tablets/30 days)

carmustine for inj 100 mg 4

COMETRIQ - cabozantinib s-mal cap 1 x 80 mg & 1 x 20 mg (100 5 PA, QL (56 capsules/28 days)
dose) kit*

COMETRIQ - cabozantinib s-mal cap 1 x 80 mg & 3 x 20 mg (140 5 PA, QL (112 capsules/28 days)
dose) kit*

COMETRIQ - cabozantinib s-malate cap 3 x 20 mg (60 mg dose) 5 PA, QL (84 capsules/28 days)
kit*

COPIKTRA - duvelisib cap 15 mg* 5 PA, QL (56 capsules/28 days)

COPIKTRA - duvelisib cap 25 mg* 5 PA, QL (56 capsules/28 days)

COSELA - trilaciclib dihydrochloride for iv soln 300 mg 5

COTELLIC - cobimetinib fumarate tab 20 mg* 5 PA, QL (63 tablets/28 days)

CYCLOPHOSPHAMIDE - cyclophosphamide tab 25 mg 3 BD

CYCLOPHOSPHAMIDE - cyclophosphamide tab 50 mg 3 BD

cyclophosphamide cap 25 mg 3 BD

cyclophosphamide cap 50 mg 3 BD

DAURISMO - glasdegib maleate tab 25 mgt 5 PA, QL (60 tablets/30 days)

DAURISMO - glasdegib maleate tab 100 mgt 5 PA, QL (30 tablets/30 days)

decitabine for inj 50 mg 5

docetaxel for inj conc 20 mg/ml 5

docetaxel for inj conc 80 mg/4ml (20 mg/ml) 5

docetaxel for inj conc 160 mg/8ml (20 mg/mi) 5

docetaxel soln for iv infusion 20 mg/2ml 5

docetaxel soln for iv infusion 80 mg/8ml 5

docetaxel soln for iv infusion 160 mg/16ml| 5

EMCYT - estramustine phosphate sodium cap 140 mg 5

ERIVEDGE - vismodegib cap 150 mg*t 5 PA, QL (30 capsules/30 days)

You can find information on what the symbols and abbreviations on this table mean by going to the beginning of
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ERLEADA - apalutamide tab 60 mg*

PA, QL (120 tablets/30 days)

ERLEADA - apalutamide tab 240 mg*

PA, QL (30 tablets/30 days)

erlotinib hcl tab 25 mgt

PA, QL (60 tablets/30 days)

erlotinib hcl tab 100 mgt

PA, QL (30 tablets/30 days)

erlotinib hcl tab 150 mgt

PA, QL (30 tablets/30 days)

EULEXIN - flutamide cap 125 mg

everolimus tab for oral susp 2 mg

PA, QL (60 tablets/30 days)

everolimus tab for oral susp 3 mg

PA, QL (90 tablets/30 days)

everolimus tab for oral susp 5 mg

PA, QL (60 tablets/30 days)

everolimus tab 2.5 mgt

PA, QL (30 tablets/30 days)

everolimus tab 5 mgt

PA, QL (60 tablets/30 days)

everolimus tab 7.5 mgt

PA, QL (30 tablets/30 days)

everolimus tab 10 mgt

PA, QL (30 tablets/30 days)

exemestane tab 25 mg

EXKIVITY - mobocertinib succinate cap 40 mg*t

PA, QL (120 capsules/30 days)

fluorouracil iv soln 500 mg/10ml (50 mg/ml) BD
fluorouracil iv soln 1 gm/20ml (50 mg/ml) BD
fluorouracil iv soln 2.5 gm/50ml (50 mg/mi) BD
fluorouracil iv soln 5 gm/100ml (50 mg/mil) BD
FOLOTYN - pralatrexate iv inj 20 mg/ml PA
FOLOTYN - pralatrexate iv inj 40 mg/